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DOACSs

Often, DOACs are forever... BUT!
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Stroke prevention - Anticoagulation

Stroke incidence (number of people)

200,000

Incidence of Stroke in UK is rising

2035
Programs to 2025
* Increase detection of AF 100600 2015
« Offer preventative treatment:
“Don’t wait to anticoagulate” 700 I
0

Anticoagulation costs rising

Currently ~£6m on DOACSs in Wiltshire alone
« Annual growth: 25%

https://www.stroke.org.uk/system/files/sotn 2018.pdf
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Anticoagulant choice in SW

SW DOAC Prescribing data 2018/19 to Dec 18
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Creatinine clearance

Dabigatran Rivaroxaban Edoxaban dose? @ What’s the apixaban
dose? dose? dose?
CrCl> 95 mL/min | 150 mg bid 20 mg daily Avoid use Use 5 mg bid, EXCEPT...
Use 2.5 mg bid if patient
2
CrCl >50 - 95 60 mg dai ]f]::t;r:‘rmﬂre of these
i >80 years old, creatinine
CrCl1>30-50 15 mg daily 30 mg daily >= 133 umol/L, weight
mL/min <60kg><=60kg
CrCl15-30 75 mg bid
mL/min
CrCl <15 mL/min | Avoid use Avoid use Avoid use
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Indication
AF vs DVT/PE

Apixaban (Second Line DOAC)

= Tablets 2.5mg, 5mg

= To treat DVT or PE: Dose 10 mg twice a day for the first 7 days, then 5 mg twice a day for at least
3 months. For prevention of recurrent disease, people who have completed 6 months of treatment
for DVT or PE should take 2.5 mg twice a day. See SPC or NICE gudiance

= NICE TA 341 Apixaban for the treatment and secondary prevention of deep vein thrombosis and / or
pulmonary embolism June 2015

Rivaroxaban
= 10mg Tablets, 20mg Tablets

= For extended prevention of recurrent DVT (following completion of at least 6 months therapy for
DVT or PE), the recommended dose is 10 mg once daily. In patients with significant co-morbidities
resulting in a higher risk of recurrent DVT or PE then the 20mg dose should be used.

= For the prevention of recurrent DVT and PE (following an acute DVT) in cancer patients. (LMWH still
a treatment option)

= See BCAP prescribing guidelines page
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4 (L] All Reports (50285) »| Cardiovascular
ah: Wiaiti b g - ¢
03 Waiing G| mXAq S| GIDR@L 0|
vy Completed
Mame %

E1;5'38“:3?1 repnrts... e it B Sl b
3 Favourites |2. SA "Review DOAC + increase apixaban dose as CrCl =30 and 2 or more of =80yr + creatinine =133 + =60kg
of 2. 5A "Review DOAC + increase dabigatran dose as CriCl =50 + =80y

4 < By Owner . SA ?Review DOAC + increase edoxaban dose as CrCl =50 + =60kg

SA. YReview DOAC +increase rivaroxaban dose as CrCl =50

SA PReview DOAC + reduce apixaban as 2 or more of =30yr + creatinine =133 + =60kg
SA PReview DOAC + reduce apixaban dose as CrCl 15-29

SA PReview DOAC + reduce dabigatran dose as =80y

SA PReview DOAC + reduce dabigatran dose as CrCl 30-45

SA "Review DOAC + reduce edoxaban dose as Crl 15-50 or ==60kg
SA. ?Review DOAC + reduce rivaroxaban dose as CrCl 15-448

SA; PReview DOAC + stop apixaban as CrCl =15

SA PReview DOAC + stop dabigatran as CrCl =30

SA PReview DOAC + stop edoxaban as Crl =15

SA PReview DOAC + stop rivaroxaban as Crl =15

SA; ?Review DOAC as no CrCl done inthe last 13m

SA "Review DOAC as no FBC, UE or LFTin 1212

> @ My Reports (130)
» £5¢ Local Reports (2454)
4 | Arden's Ltd (14155)
4  ['| Best Practice
+ Cancer (17)
+ Cardiovascular (268)

+ Care Homes (2]

m

+ Dermatology (2)

+ Dighetes (121)

+ Endocrine (13)

+ Fraittw and Fnd of | ife Care (R31

N N N N
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Edoxaban

« All DOACs on formulary

« Lack of head to head studies

« Most cost-effective DOAC (cheapest on DT + rebate)
* New initiations

MONTHLY IMPLEMENTATION PLAN SAVINGS
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Diabetes
* DPP4 inhibitors (-gliptins)
« SGLT2 inhibitors (-gliflozins)

Clinical efficacy

Choice

Dosage
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Mechanisms of action

DPP-4 Inhibitors
Mechanism of Action

DPP-4 enzyme
inactivates GLP-1

DPP-4
inhibitors
block the
DPP-4 Stimulates

enzyme insulin
\) = ——> GLP1

w \ Suppresses
Small glucagon
intestine secretion

rucker D). Diabetes Care. 2007;30:1335-1343.

Average: 6-8 mmol reduction in HbAlc
in 3-6m

‘The right healthcare for you, with you, near you.’

Blood Urine
basoiateral apical / fubwar
e
«— Na
~80% of glucose
filtered reabsorption
rf-- _-\-‘-\\-
Glucose {—l.\f.zLUT‘E)— Glucose
_— ’%‘) I
reabsorption

S5GLT-2
inhibitors

Average: 5-8 mmol reduction in HbAlc
in 6m
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Dosing considerations with available DPP-4
inhibitors

Degree of renal impairment*

i Severe
Normal Mild Moderate : :
DPP-4
function impairment impairment impairment

(CrC1290 ml/imin) (CrC160to <60 miimin) | (CrCl130 to <60 miimin} (CrciEfoitl)lmin)

Sitagliptin 100 mg ODf 100 mg ODt
. 50 mg OD' [ 25mgOD |

x Vildaglipti (50 oD with (50 il g‘g B.Et)h ESRD only if no dialysis
AR My T ey | 0maoD ] 50mgoD
sSu) Su) 50 mg OD 50 mg OD

inhibitor

use with caution

x ‘Saxagliptin 5mg OD* 5mg OD' 2.5mg OD* 2.5mg OD*

ESRD: not recommended

ESR: t ution
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Dosing considerations with available
SGLT-2

Table 2. SGLT2-Inhibitor Dosing for Patients With Renal Dysfunction

Canaglifiozin Dapaglifiozin Empaglifiozin

Starting dose 100 mg daily 5 mg daily 10 mg daily

Maximum dose 300 mg daily 10 mg daily 25 mg daily

Renal adjustment eGFR 45-59: max 100 mg daily eGFR 30-60: not recommended eGFR 30-45: not recommended
eGFR 30-44: not recommended eGFR <30: contraindicated eGFR <30: contraindicated

eGFR <30: contraindicated

e G FR: estimared glomerslar filtraeson rate; SGLT2: sodivm-glucowe cotransporter 2.

Source: References 5-7.

*Ertugliflozin is coming to UK market. No CV outcome data until autumn
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DPPIV inhibitor choice

100.00%
90.00%
80.00%
70.00%
60.00%
50.00%
40.00%
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0.00% - - - - - . . . . .

BANES BNSSG Dorset Gloucestershire Kernow NEW Devon Somerset South Devon & Swindon Wiltshire Grand Total
Torbay
m Alogliptin m Linagliptin m Saxagliptin m Sitagliptin m Vildagliptin

Therapy with a DPP-4 inhibitor should only be continued if there has been a beneficial
metabolic response i.e. a reduction of at least 5mmol in HbAlc in 3 months.
(BCAP prescribing guidelines)
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4 || All Reports (50295) +| Diabetes
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G Search reports... 2. SA: ?Increase alogliptin dose as 6.25mg on repeat + eGFR =30
ﬁf’;ﬂ Favourites 2. 5A ?Increase saxagliptin dose as eGFR =60
4 <% By Owner 2. 54 ?Increase sitagliptin dose as 25ma on repeat + eGFR =30
2. 5A ?Reduce alogliptin dose as eGFR <50
[» My Reparts (130
i ¥ Reports (130) 2. 5A; 7Reduce saxagliptin dose as eGFR 15-59
P &8 Local Reports (2484) 2. SA: ?Reduce sitagliptin dose as eGFR <50
4 | Arden's Ltd (14155) 2. 5A YReview alogliptin dose as 12.5mg on repeat + eGFR =30 or =48
4 || Best Practice 2. 5A 7Review as HbAlc =42 {<aPht) and on hypoalycaemic drug {(Insulin, Meglitinide, SGLT2, Sulfonylurea)
+ Cancer (17) 2. 5A YReview dapagliflozin + pioglitazone on repeat increase risk of bladder cancer
_ 2. BA PReview Metformin as latest eGFR =30
* Cardiovascular (268) 2. SA: ?Review Metformin as no UE in 1ast12m
+ Care Homes (9) _|| 2. SA: ?Review Pioglitazone as has heart failure
+ Dermatology (8) = 2. 5A: PReview sitagliptin dose as 50mg on repeat + eGFR <30 or =49
) 2. 5A ?5top DPFP4 as on GLP1
+ Diabetes (121
labetes (121) |2. SA: ?5top saxaaliptin dose as eGFRE =15
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Opioids in Long-Term Pain

Opioids with likely daily dose of =120mg morphine equivalence per 1000

patients
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» Check your practice’s trend on www.openprescribing.net
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